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1.000 GHz 3.000 GHz 1.000 MHz 2.89525 GHz -53.90 dBm -40.90 dB
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30.000 MHz 815.000 MHz 100.000 kHz 808. 13468 MHz -64.55 dBm -51.55 dB 30.000 MHz 815.000 MHz 100.000 kHz 780.67341 MHz -64.50 dBm -51.50 dB
860,000 MHz 1.000 GHz 100.000 kHz 860.20070 MHz -63.11 dBm -50.11 dB 860,000 MHz 1.000 GHz 100.000 kHz 880.90009 MHz -63.41 dBm -50.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -53.61 dBm -40.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98225 GHz -53.77 dBm -40.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88476 GHz -48.31 dBm -35.31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86977 GHz -48.53 dBm -35.53 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00650 GHz -51.86 dBm -38.86 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.37716 GHz -51.82 dBm -38.82 dB&
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860,000 MHz 1,000 GHz 100.000 kHz 860.06993 MHz -63.15 dBm -50,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88975 GHz -53.72 dBm -40.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86377 GHz -48.58 dBm -35.58 dB
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30.000 MHz 815.000 MHz 100.000 kHz 690.44353 MHz -64.34 dBrm -51.34 dB 30.000 MHz 815.000 MHz 100.000 kHz 802.25012 MHz -64.49 dBm -51.49 dB
860,000 MHz 1.000 GHz 100.000 kHz 992.93706 MHz -63.46 dBm -50.46 dB 860,000 MHz 1.000 GHz 100.000 kHz 921.32867 MHz -63.40 dBm -50.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -53.76 dBm -40.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99875 GHz -53.66 dBm -40.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86827 GHz -48.59 dBm -35.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86377 GHz -48.39 dBm -35.39 d
7.000 GHz 9,000 GHz 1.000 MHz 7.37066 GHz -51.87 dBm -38.87 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.37466 GHz -51.93 dBm -38.93 dB
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860,000 MHz 1,000 GHz 100.000 kHz 978.25175 MHz -63.46 dBm -50,46 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89625 GHz -53.93 dBm -40.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.82427 GHz -48.67 dBm -35.67 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32065 GHz -51.85 dBm -38.85 dB
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30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -64.37 dBm -51.37 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -64.32 dBm -51.32 dB
860,000 MHz 1.000 GHz 100.000 kHz 860.76023 MHz -63.46 dBm -50.46 dB 860,000 MHz 1.000 GHz 100.000 kHz 861.32867 MHz -63.41 dBm -50.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96626 GHz -53.81 dBm -40.81 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97376 GHz -53.97 dBm -40.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87127 GHz -48.60 dBm -35.60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88476 GHz -48.44 dBm -35.44 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.60610 GHz -51.95 dBm -38.95 db 7.000 GHz 9,000 GHz 1.000 MHz 8.02049 GHz -51.93 dBm -38.93 dB
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0018
30 Normal Voltage 0.0050
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0056
0 Normal Voltage 0.0059

-10 Normal Voltage 0.0051 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0051
20 Normal Voltage 0.0060
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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saronas. FCC RF Test Report Report No. : FGON1201B
LTE Band 7
Peak-to-Average Ratio
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB Full RB Result
Lowest CH
Middle CH 5.19 6.12 PASS
Highest CH
Mode LTE Band 7 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size Full RB Result
Lowest CH - -
Middle CH 6.43 - - PASS
Highest CH - -
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2,580 GHz 5.000 GHz 1.000 MHz 4.19019 GHz -49,75 dBm -24,75 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88856 GHz -47.20 dBm -22.20 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.73389 GHz -44.92 dBm -19.92 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91313 GHz -46.04 dBm -21.04 db
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LTE Band 7 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spec
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 875.174%1 MHz -52,93 dBm -27.93 dB 30,000 MHz 1,000 GHz 1.000 MHz 941.10185 MHz -52.82 dBm -27.82 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -52.25 dBm -27.25 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48876 GHz -52.36 dBm -27.36 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.12825 GHz -50.11 dBm -25.11 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.33197 GHz -43.,34 dBm -24.84 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86356 GHz -47.21 dBm -22.21 dB 5,000 GHz 10.000 GHz 1.000 MHz 6.88406 GHz -47.17 dBm -22.17 db
10.000 GHz 18.000 GHz 1.000 MHz 15.74939 GHz -45.06 dBm -20.06 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.72889 GHz -45,02 dBm -20.02 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.92713 GHz -46.19 dBm -21.19 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.90963 GHz -46.30 dBm -21.30 d&
{ 1 J L] ( )| J L]
Da 16.DEC.2020 02:
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Ref Level 0.00 dem  Offset 5.60 dg Mode Auto Sweep
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Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 892.14143 MHz -52,68 dBm -27.68 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -52.35 dBm -27.35 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.34552 GHz -50.06 dBm -25.06 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88706 GHz -47.02 dBm -22.02 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.75089 GHz -44.90 dBm -19.90 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91563 GHz -46,34 dBm -21.34 dB
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LTE Band 7 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spec

Ref Level 0.00 dem  Offset 5.60 d2 Mode Auto Sweep Ref Level 0.00 dem Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit heck PaRS Limit fheck
10 ddpR—HEURIOUS JINE ABS BAES SPURIOUS JINE ABS
| INE_ABS
prtnen — e, = oy PO o e, o
st b el l
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 878.08346 MHz -52,84 dBm -27.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 931.40680 MHz -52.90 dBm -27.90 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -52.48 dBm -27.48 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48727 GHz -52.56 dBm -27.56 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.14954 GHz -49,64 dBm -24.64 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.36301 GHz -50.14 dBm -25.14 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.84707 GHz -47.22 dbm -22.22 dB 5,000 GHz 10.000 GHz 1.000 MHz 6.86656 GHz -47.34 dBm -22.34 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.75289 GHz -45.20 dBm -20.20 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.73039 GHz -45.,05 dBm -20.05 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.02362 GHz -46.30 dBm -21,30 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.89613 GHz -46.26 dBm -21.26 di
{ 1 J L] ( )| J L]
Da 16.DEC.2020 02:
Spectrum
Ref Level 0.00 dem  Offset 5.60 dg Mode Auto Sweep
SGL Count 100/100
heck PARS
SPURIONUS | INE_ABS PARS
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i, L e
— e~ v
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 906.68416 MHz -52,70 dBm -27.70 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -52.28 dBm -27.28 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.29568 GHz -49.,86 dBm -24,86 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86006 GHz -47.22 dbm -22.22 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.72239 GHz -45.01 dBm -20.01 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91163 GHz -46,17 dBm -21.17 dB
J i
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0028
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0032

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0024
20 Battery End Point 0.0027

Note:

3. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.4V.

4. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56ZJ5

Page Number

: A111 of A140

Report Issued Date : Jan. 08, 2021

Report Version

. Rev. 02




saronas. FCC RF Test Report Report No. : FGON1201B

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB Full RB Result
Lowest CH
Middle CH 5.13 5.91 PASS
Highest CH
Mode LTE Band 66 / 10MHz
Mod. 640QAM Limit: 13dB
RB Size Full RB Result
Lowest CH - -
Middle CH 6.23 - - PASS
Highest CH - -
Sporton International (Kunshan) Inc. Page Number 1 Al12 of A140
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26dB Bandwidth

Mode

BW

LTE Band 66 : 26dB BW(MHz)

Mod.

20MHz

Middle CH

QPSK

16QAM

20.14
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Spectrum b Spectrum =
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Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 174512 GHz 17.69 dBm ndB down 20.14 MHz ML 1 1.744201 GHz 17.89 dBm ndB down 20,1 MHz
T1 1 1.73497 GHz -7.82 dBm nd8 26.00 d8 T1 1 1.73493 GHz -8.24 dBm nd8 26.00 da
Tz 1 175511 GHz -8.47 dBm  factor 66.7 T2 1 1.75503 GHz -8.47 dBm  factor 86.8
L ] L U ] o
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1.700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -36.75 dém -23.75 dé 1,778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 20.48 dBm -0.52 dg
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1.700 GHz 1.700 GHz 1.000 MHz 1.70861 GHz -34.87 dém -21.67 dé 1,778 GHz 1.780 GHz 100.000 kHz 1.77976 GHz 16,80 dBm -10.20 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -22.50 dém -9.90 dB 1.780 GHz 1.781 GHz 20,000 kHz 1,78000 GHz -24.01 dBm -11.01 dB
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LTE Band 66 / 1.4MHz / 64QAM
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